DELCOTEX

Delius Techtex GmbH & Co. KG
Vilsendorfer Str. 50

33739 Bielefeld

Germany

Internet - homepage: www.textillabor.eu

Kontakt- contact:  Alicje Rosler

Abteilung - division:  Laboratory Manager
Telefon - phone: +49 (0) 52 06 / 91 07 - 57
Fax - fax: +49 (0)5206/9107-34
Datum - date : 01.08.2017

Order description: Proof of flammability to classify building materials to class Bl
~Sschwerentflammbar™ according to DIN 4102, part 1

Test samples: Artikel-Nr.: 4102 (-6, -8, -1002-xy); Creasefree Heavy Satin FR
material; Satin 100% PES, flame retardant
weight: 280 g/m2

Sampling: by orderer

QOrderer: see address

Date of order: 30.06.2017

Receipt of order: 03.07.2017

Date of testing: week 30 in 2017

Number of pages: g
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According to the test results of page 3-5, the material fulfils the requirements of building materials class B1 and
B2 according to DIN 4102-1.

The present test samples (see page 2) can be classified according to the DIN 4102 parti
{1998-05) into the following dass:

Baustoffkiasse B1
(schwerentflammbare Baustoffe - hardly flammable)

Results: The examined product in any colour meets the requirements of class B1 for
,schwerentflammbare™ (hardly flammabie) building materials according to DIN 4102,
part 1 (1998-05), suspended freely or with distance of >40 mm to same or other plain
materials.

Special remarks:
- Thisreporthonlyvaﬁdhrmenmiaiasdesmbedmﬁamphl{seepagez).lnmwmm
mahuials‘orwdﬂxaddiﬁmalmaﬁngsorgwﬁsetc.ﬁnhmhgbduﬁwrmaydiﬁa.
- This test report is not valid for the exposure to outdoor climate conditions.
- Thismstreporttsnotvalid,assomastitfabric‘zsusedasabuildlngpmduktinmesmseofme
 andesbauordnungen” (state building requirements, MBO §17, par. 3).
- This@trepmtismsﬂﬁﬁefu'asmaﬂ&iﬂmmm.
- mwmmsmmmwmmamwmmmmfmwm.
- For legal interests only the German original version is relevant.
- In General Building Inspectorates procedures this test report can be based for
o regular building materiais for the required proof of accordance
o fornotregu!arbuildngnutaialsforﬂnreq@edpmufofapplmbﬁity
To noted is the notes in appendix D {DIN 4102-1)
Iftheahovemnﬂonedbuildingma@ﬁaisisnctusedaspmductacmrdingtoMBO§2,Abs.9,Ziﬁer1,
there is not need for a general building supervisory test report.
mmwmmmme«wm&QMmem
laws in the meaning of state building prescription. This has to be verified by:
o “allgemeine bauaufsichtliche Zulassung” (general building inspectorate approvat) or by
o .allgemeine bauaufsichtliches Priifzeugnis” (general building inspectorate certificate) or by
o Zustimmung im Einzelfall” (exceptional approval)
- This test report can underiie building supervisory procedures:
o For regular building products for the pre scribed proofs of conformity
o For non-regular building preoducts for the needed proofs of applicability

B Kk

Validity:

“This test report is valid until 30.06.2022, assuming that the test methods, the classification rules and the
technology do not change during this period.
ﬁistestreportismsubsﬁwteforaGmaalBLﬁidingmspecmmCaﬁﬁcate.
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i.A. Alicja Rosler

Labor/Laborleitung

DELCOTEX Delius Techtex GmbH & Co. KG
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Investigation report

Test resulfs

1. Method: “Brandschacht” test accordance to DIN 4102 (1998-05)

“Brandschacht” tests (Part 1

Arrangement of samples: freely suspended

sample A2 | flaming side A in lenght direction colour: blue 4 samples lenght side A
Sampie £ | flaming side A in cross direction colour: biue 4 samples cross side A
Sample C | flaming side B in lenght direction colour: blue 4 samples lenght side B
Sample O | flaming side B in cross direction colour: black 4 samples cross side B
Sample = | flaming side A in lenght direction colour: white 4 samples lenght side A

Resuit with the tested speadmen
1

Dim. A B C D E
k oy 4 1 1 1 1 1
acc. ln. DIN 41. {ES QIM{, schedule 1
2 | Maximum flame height above bottom edge
of the specimen em 30 30 30 30 30
3 [Time?® min:s | 0:13 0:15 0:13 0:15 0:12
4 | Burn through / meiting
Time min:s | 0:04 0:06 0:05 0:05 0:07
5 |Observations on the back side of the f
specimen ) ; . ) .
Flames/Glowing
Time ¥ min:s
6 Change of color ) ) J ) }
Time ¥ min:s
? Fallin? of burning droplets ) = A = 3
min:s
Extent

8 |Sporatic falling of burning droplets
9 | Continuous falling of burning droplets 2 . “
Fall!n? of burning parts y . - - .

Sporatic falling of burning parts ? = 2 = . %

10

11

12 | Continuous falling of burning parts® - - - - .
13

Afterflame time at the bottom of the sieve (max.) | min:s - - - = -

Impairment of the burner by dropping or
falling material:
Time *

i4 min:s - - - . F

15 | Premature end of test: ) y s ] Y
Final occurance of burnig at the specimen ? o 1:50 1:45 1:45 1:45

16 | Time of eventually end of test ¥ mints "

¥ indication of times: from the begin of testing procedure ' indication of carrier/foam layerseperatadmmeofﬁr&pmoﬁngagaﬂs
2 checked off if applicable ) very strong development of smoke
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Description of test material in condition as delivered

Name of the material Description of samples Colour thlckne.ss weight
[mm] [g/m2]
article 4102-310-1002-280 | Satin-fabric 100% Polyester, | 1002-280/blue = 0,46 = 257,58
Creasefree Heavy Satin FR | flame retardant
side A: shiny side
side B: mat side
article 4102-310-0008 Satin-fabric 100% Polyester, 0008/black = 0,47 ~ 246,24
Creasefree Heavy Satin FR | flame retardant _
side A: shiny side
side B: mat side
article 4102-310-0006 Satin-fabric 100% Polyester, 0006/white = 0,44 =~ 255,04
Creasefree Heavy Satin FR | flame retardant
side A: shiny side
side B: mat side

The testing laboratory is not provided with further details concerning composition of the tested building
materials.

Preparation of samples:

Out of the material there have been cut samples with the dimensions of 1000mm x 190mm to flame
impingement for the ignitability apparatus.

The samples were kept in climate chamber 20 +/- 2 °C and 65 +/- 4 humidity until they reached constant
weight.

Special remarks: none
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"Brandschacht”

tests (

Resuit with the tested specimen

Dim.

A B C b

Afterflame after end of test
Time

Number of specimen

Front side of specimen %

Back side of specimen 2
Flame length

17
18
19
20
&L

min:s

Afterglow after end of test
Time

Number of specimen

Place of appearence
Lower half of the specimen ?
Upper half of the specimen ?
Front side of specimen 2

Back side of specimen ®

22
23

24
25
26
2

min:s

Density of smoke
< 400% * min

> 400% *min®
Diagram: encl. No.

28
29
30

Residual lengths:
3y |Individual vaiue 3)

32
33

Average value, individual test
Photo of specimen in enclosure no.

E|

3

60 66 61
50 86 53
61
1 2 3 4

59
72

34
35

Flue gas temperature
Maximum of average value

Time ¥

36 | Diagram: encl. No.

min:s

120,5 124,0 125,2
9:58 9:59 9:59
1 2 3 4

125,9

125,1
9:59 9:

59

37 | Remarks: -none-

U indication of times: from the begin of testing procedure 1hdimﬁonofnrﬂa{fuamlavsszpaatadmcaseaffke—prooﬁngm
 very strong development of smoke

2 checked of if applicable

Special remarks: There were no additional tests proceeded, because of the residual length of more

then 45 am.
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R A 1 R S A

2. Methode: Fire behaviour of building materials and building components accordace
DIN 4102-1 B2 (1998-05) ~ Test for normal flammability

3. Description oftestmaterialinonndiﬁonasdeﬁvemd:iookatpagez

4. Preperation of samples:

Out of the material there have been cut samples for the ignitabilityappamls.ThesampleswerekeptHdaysm
climate chamber 20 +/- 2 °C and 65 +/- 4 humidity.

5. Arrangement of samples: freely suspended, flaming in lenght and cross direction / flaming side A and side B
6. Date of Test: week 29 and 30 in 2017

s of normal flammabilit

Test result

4102-310-1002-280/blue
ienght direction Dim edge—m surface-test
mples no. 1 2 3 < 5 6 1 F 4 3 < 5 6
flaming direction ABlAI|A]|A B! B A B
fignition” EESERVFENGE RE
reaching the mark of measurement’? - EEATEFRENEN; Lol
max. flame height an { 4 { 3| / Fiy & 5 /
time S 4 4 / / 5 5 /
- of the flames end of R Bis |y 7 1|s w1 g
of glowing® s 1t i f iz £17F L 11
were extinguished after’ - BENEETANEN LA
development (visual) low low
dropping of burning materialduring20s®| s | 7 | / 1 /7 1 7 | 7 | izt 1 T 1]
Appearence after test: burned out till max. height 6,0 an width 1,0cm
4102-310-1002-280/blue "
criak dibaction Dim. edge-test surface-test
no. 1 2 3 4 5 & 10 2 3 4 o 6
%%:_dimcum ABlA[AIAIBI|B A | B
fignition® s §d 1 21113 3.4 i I
reaching the mark of measurement® _ EEATEERENY, Lol il
max. flame height em | [ {5i516]|]/ L 14
time s / 6 6 5 / / S
- n of the flames end of . / gl 7|7 / / 7
of glowing” -HEEFAFTREEN, -
flames were extinguished after” . HMESWRETREFRE; £.1 7
development (visual) low
ropping of burning material during20s®| s | 7 | / 1 7 | 7 | 7 1 el i i 1 I
nce after test: burned out till max. height 7,5 cm width i,5cm
T begnming Sec ~/- N0 appearence N0 mformation
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Test results of normal flammabili

e P Tom]  etgeten surface-test
ples no. L1 23S 141 §F§ i1 2: 3214185816
ing direction AB| Al AJlA|BI|B A | B
ignition® 'AESEEFERE NN 111
reaching the mark of measurement™ -RESNAVEF AN, L1
max. flame height en i s 9151817 4 |8
time S 7|1 B 7 6 | 6 5 7
glf cmatgm of the flames end of slololslsls 213
of glowing® BT ANSNENY. I
flames were extinguished after’ BN RFREFSNAY, Wil
development (visual) moderate moderate
dropping of burning materiaiduring20s”[ s [ / | / [ / [ / [/ | N T
Appearence after test: burned out till max. height 10,5 cm width 1,0 cm
?igjf;g:??o ST Dim edge-test surface-test
mples no. 1 1 21 3 t41851671 11 21314]576€
ming direction ABIlAIlA]JA|B|B A B
ignition® 9 s 1131117131113 $ 11
ing the mark of measurement™? s it 1tz 17 L1l
max. flame height an | 4 | 4 {7 19| 8 8 1
time s 314 6 7 16 s i
cassat;?n of the flames end of s si5/8lsgl> & f.J
lend of glowing™ s 1t 1 J Fred ] i
flames were extinguished after” HERFENVESNW, £ 1z
smoke development {visual) moderate moderate
ing of burning materialduring20s”| s | ; | / [ / | 7 1 /7 | I .
rence after test: burned out till max. height 7,0 cm width 2,5 cm

bme -{~ No appearence - no informaton
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Test results of normal flammabili

4102-310-0006/white

lenght direction

isamples no.

flaming direction

ignition”

reaching the mark of measurement®?
max. flame height

time

self cessation of the flames end of
iafterflame?

lend of glowing”

flames were extinguished after’

oke development (visual) low low
dropping of burning material during 20s”| s | / |
r&ppeama&ertest: burned out till max. height 5,0 cm width 1,0 cm
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4102-310-0006/ white
cross direction Dim.
mpies no.
flaming direction
lignition®
reaching the mark of measurement™?
imax. flame height
time
f mssati?n of the flames end of

iend of glowing®
flames were extinguished after”
ismoke development (visual) low low

dropping of burning materiaiduring20s”| s | 7 | 7/ | / | 7 | A .
Appearence after test: burned out till max. height 7,0 m width 1,0 cm

1) time mentioned from the begining Of the 18t 2) during 20 Sec </~ 1o appearence
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7. Remarks and expianations to the testing procedure: -none-
8. Opinion concerning the dropping of burning material:
The material shows no dripping burning material.
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Sample: C
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fig 2: Photo of test specimen after the test
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Sample: D
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fig 2: Photo of test specimen after the test
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Attachment 1
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Sample: B
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